

Report No. : PK/103714/10027418(I)

Location : Port Klang

Date : 10 April, 2006.

Description provided

Exporter : MEXPO INTERNATIONAL INC.
2695B, MCCONE AVE., HAYWARD, CA
94545 USA

Product description : LATEX EXAM POLYMER POWDER FREE GLOVES **Letter of Credit no** : N/A

Declared quantity : Sample size : 236 pieces **Article no.** : N/A
Size : XS, S, M, L, XL

Packing : Declared packing : **Shipping marks** : N/A
100 glove per dispenser.
1000 gloves per carton.

In accordance with the client's instructions, we conducted the following services :

Inspection Intervention: Samples submitted by client for the following test;

- a) Water leak test
- b) Workmanship appearance
- c) Dimensions
- d) Physical properties test
- e) Protein test

Location : At client's premise & SGS Laboratory Services (M) Sdn. Bhd.

Inspection Method : EN 455 Part 1, 2 & 3 : 2000.

Inspection Conclusion : Detail of inspection findings enclosed.

Reservation / Remarks : Nil

SGS (MALAYSIA) SDN. BHD.



This report does not evidence shipment and reflects the findings at the time and place of inspection.

2/...

This document is issued by the Company subject to its General Conditions of Service printed overleaf.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein.

Inspection Findings

a) **Water leak test** : Sample size – 200 pieces
Size :40 pieces each size

Standard	AQL	Ac	Re	Found	Judgement
EN 455-1	1.5	7	8	1	Within AQL

Findings
XL- 1 pc.

b) **Workmanship appearance** : Sample size – 200 pieces
Size :40 pieces each size

Defect	AQL	Ac	Re	Found	Judgement
Major	2.5	10	11	6	Within AQL
Minor	4.0	14	15	8	Within AQL

Findings

Defective samples	X-Small	Small	Medium	Large	X-Large
Major Defects					
Large lumps of surplus rubber	-	-	-	-	2
Non-removable dirt	1	1	1	1	-
Minor Defects					
Loose dirt	-	3	1	-	2
Defective beads	-	-	-	1	-
Stains and discoloration	1	-	-	-	-

c) **Dimensions** : Sample size – 13 pieces
Result : Within AQL

Size	XS	XS	S	S	S	M	M	M	L	L	L	XL	XL
Width (+/-10mm) S-80 / M-95 / L-110 XS≤80 / XL≥110	79	78	85	86	87	95	94	93	107	108	107	118	117
Length - 240mm M	244	248	249	251	248	242	248	251	248	251	248	249	251
Thickness at palm N/A	0.14	0.16	0.14	0.13	0.12	0.14	0.16	0.15	0.13	0.14	0.13	0.14	0.15
Thickness at finger N/A	0.17	0.17	0.17	0.16	0.15	0.17	0.18	0.17	0.17	0.18	0.17	0.17	0.18

d) **Physical properties test** : Refer to test report reference no. LPCI/03293/06

e) **Protein test** : Protein Test result from vendor approved lab with ref. no. LGM/BTK/UPB/5.10/CP/0602/2352-2354

Note : Ac - Accept
Re - Reject
AQL - Acceptable Quality Limit



This document is issued by the Company subject to its General Conditions of Service printed overleaf.
End of report Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein.